



Product Service

CERTIFICATE

No. B 07 09 20319 020

Holder of Certificate: Doughty Engineering Ltd.Crow Arch Lane
Ringwood, Hampshire
BH24 1NZ
UNITED KINGDOM**Production Facility(ies):** 20319**Certification Mark:****Product:** Clamps**Model(s):** 20 Clamp T58400**Parameters:** 20 Clamp T58400:
Material: LM24 Aluminium Casting
Weight: 225 g
Load rating: 20 kg**Tested according to:** DIN 31000/A1:2006

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. The certification mark must not be altered in any way. See also notes overleaf.

Test report no.: 71324685**Valid until:** 2012-09-21**Date,** 2007-09-24

Page 1 of 1

